
Comprehensive Plan 2020
City of Alpena, Michigan







CITY OF ALPENA COMPREHENSIVE PLAN 
 
 

City of Alpena 

 Alpena County, Michigan 

 

City Council 

Mayor Matt Waligora 

Mayor Pro-Tem Cindy Johnson 

Councilman Mike Nowak 

Councilwoman Amber Hess 

Councilman Danny Mitchell 

 

City of Alpena Planning Commission 

Paul Sabourin, Chair 

Randy Boboltz, Vice-Chair 

Wayne Lewis, Secretary 

Blake Austin 

Steve Gilmore 

Gretchen Kirschner 

Clayton VanWagoner 

Matthew Wojda 

 

 

 

Assisted by: 

 

Northeast Michigan Council of Governments 

80 Livingston Blvd 

P. O. Box 457 

Gaylord, Michigan 49734 

www.nemcog.org 
 

 
 

Adopted:  
Planning Commission: October 13, 2020 
[...]
The Alpena area has two channels used for Great Lakes shipping. One is for the Port of Alpena and the other 
is for the Lafarge Corporation. The annual shipping season for Alpena Harbor is from mid-March to mid-
December. Shipping grew steadily 
between 1991 and peaked in 1999. 
In 2010, shipping was at its lowest 
level since 1991 and in general has 
stabilized at that lower level 
through 2016 (Figure 4.2).  Table 
4.5 shows that cement and 
concrete are the major 
commodities being shipped out of 
Alpena with the major receipts 
being coal and lignite, crude 
materials, and nonmetal minerals.   
 
 
 
 
 
 
 
 

0

500000

1000000

1500000

2000000

2500000

3000000

3500000

4000000

4500000

1
9

9
1

1
9

9
3

1
9

9
5

1
9

9
7

1
9

9
9

2
0

0
5

2
0

0
7

2
0

0
9

2
0

1
1

2
0

1
3

2
0

1
5

Figure 4.2: Alpena Shipping

Alpena Shipping

Figure 4.1: Railroad 



 
 

 

  

 Table 4.5  

 Alpena Freight Traffic 2016 (short tons) 
Commodity Total Receipts Shipments 
Coal & Lignite 123,000 123,000 0 
Petroleum Coke 129,000 129,000 0 
Limestone 38,000 38,000 0 
Gypsum 28,000 28,000 0 
Aluminum ore 17,000 17,000 0 
Cement & concrete 1,718,000 0 1,614,000 
Fab. Metal Products 18,000 18,000 0 
Salt 17,000 17,000 0 
Total 2,131,000 387,000 1,614,000 
Source: U.S. Army Corps of Engineers, Waterborne commerce of the United States, Waterways and Harbors, Great Lakes 

 
The City of Alpena Marina is a full-service marina and is the only public or private marina in the area. The 
marina can accommodate both seasonal and transient boats, of a variety of sizes. The marina is 
sheltered by a breakwall and access to Lake Huron is made via the mouth of the Thunder Bay River. 
 
The City of Alpena Marina contains approximately 135 slips, 58 seasonal and 77 transient; all with full 
power and water services, launch ramps, courtesy docks, a fuel station, boater restrooms and shower 
facility, a fish cleaning station, a pump-out station, a marine store, maintenance facilities, and office 
building. Winter storage and boat launching services are also available. The City of Alpena Marina also 
participates in the State of Michigan Central Reservation System. 
 

Public Transit 
 

Thunder Bay Transportation Authority 
The Thunder Bay Transportation Authority (TBTA) provides scheduled public transportation services to the 
residents of Alpena, Alcona, and Montmorency Counties, and a small portion of Presque Isle County.  The 
authority operates with a fleet of 40 vehicles and 4 hybrid trolley buses.  In 2017, the TBTA completed its 
new garage and maintenance facility.  Alpena Dial-A-Ride Transportation (DART) is operated as an on-
demand transportation service by TBTA, which consists of seven wheelchair lift equipped buses.   
 

Indian Trails, Incorporated 
Indian Trails provides statewide public transportation services on a daily basis. The bus route follows US-23 
through Alpena County. Buses operate seven days a week, with a southbound run in the morning and 
northbound run in the afternoon. Buses are wheelchair lift equipped and have space set aside to 
accommodate wheelchairs. The Michigan Department of Transportation (MDOT) subsidizes this 
transportation service for areas in northern Michigan. This system serves as a daily link between select cities 
and allows people to travel outside the area to other parts of the state and country. 
 

Taxi/Shuttle/Limousine Services 
Demand response public transportation service is provided by private companies operating in Alpena. A 
shuttle bus is provided by Holiday Inn between Alpena County Regional Airport and its lodging facility. 
Passenger van schedules coincide with airline arrivals and departures. 
 
 



 
 

 

  

Charter/Rental bus service 
Charter bus service is provided by Country Line Tours. The services provided vary by company. 
 

Car Rental 
Car rental companies are located within the Alpena County Regional Airport, Cliff Anscheutz Chevrolet, and 
Thunder Bay Chrysler. These companies offer local, state and national rentals. 
 

Non-Motorized Transportation 
 
The Alpena Bi-Path is a bicycle and pedestrian pathway system which has been developed throughout the 
City. This marked bikeway connects with the Alpena Township section that parallels US- 23 from the City 
limits at Thunder Bay Avenue to Bare Point Road. Inside the City limits, residents and visitors are able to 
bike, walk, roller blade and skateboard on the 18.5 miles of paved pathway and can access all the 
waterfront parks in the city. In a cooperative City/County effort, a section of the bikeway follows the shore 
of the Thunder Bay River through the Alpena County Fairgrounds. Discussions with the Alpena County Road 
Commission are on-going for the possible future extension of the pathway along Bagley Road from the 
Thunder Bay River north to Long Rapids Road.  
 
The Bi-Path was extended north along Woodward Street to connect to the 70 mile North Eastern State Trail 
(NEST), owned and maintained by the Michigan Department of Natural Resources. The NEST extends 
northeast connecting to Posen, Onaway and Cheboygan. The DNR is also working on developing the Alpena 
to Hillman Rail Trail which will connect directly with the Bi-Path at Franklin Street and will extend to Hillman 
when it is improved. The current project for the Alpena to Hillman Rail Trail is planned for construction in 
late 2020 and into 2021 and will extend from Franklin Street in Alpena westerly to the carpool lot located on 
M-32 in Herron. 
 

Public Water & Wastewater Supplies 
 
The City of Alpena has the only water treatment and wastewater treatment plants in the County. The City 
contracts operation and billing for both utilities to United Water. Public water and wastewater is available 
throughout the city, portions of Alpena Township and lines have been extended west along M-32 through 
Wilson Township to the Alpena County Airport. The City of Alpena Water Filtration Plant supplies water, and 
all wastewater in the public system is treated at the City of Alpena Water Recycling Plant (Figure 4.6). 
 
Alpena Township and the City of Alpena each manage, operate and maintain the water facilities within their 
boundaries. Per a 1977 contract and Master Agreement, signed with Alpena Township, the City of Alpena 
provides up to 1.5 million gallons of water to the Township per day and accepts up to 2 million gallons of 
wastewater per day. However, this agreement has expired and is being renegotiated between the City and 
Township. 
 
 
According to information from the managing entity of the water systems states the 2017 average daily 
water usage of both the City and Township is approximately 1.63-million gallons, with maximum daily usage 
of 1.77-million gallons. Per the 1977 agreement, service area boundaries were established that limit 
extension of wastewater and water infrastructure. When initially established, the boundary went north to 
Bloom Road, East to Wessel Road, West to the Alpena Township Line and south to Partridge Point. The 



 
 

 

  

agreement was amended in 1998 to extend the service area to include wastewater and water lines to the 
Alpena County Regional Airport. In 2006, the water main was extended south along US 23 to the southern 
Alpena Township line. The remainder of the County is served by individual wells and septic tanks for which 
permits must be obtained from the District Health Department #4.   
 

Public Water Supply 
The Alpena water system serves 4,576 customers in the City of Alpena and 2,298 customers in the adjacent 
portions of Alpena Township. Thunder Bay is the source for all public water in Alpena County. A 
groundwater investigation conducted in 1966 by W.G. Keck & Associates determined that there is not a 
water bearing formation in the area adequate to serve as a source for municipal supply. The City of Alpena 
Water Filtration Plant is located on the shore of Thunder Bay at the south end of the City of Alpena. The 
water plant is a conventional surface water plant. Coagulation, flocculation, and filtration are used to clean 
the water.  
 
The water system consists of a Thunder Bay intake, 6.0 mgd filter plant, four elevated storage tanks and 
eighty miles of distribution piping. The current raw water intake has been in service since 1905 and has two 
intakes. The intake line is 2,000 feet long and is a 40-inch diameter pipe with a 30-inch polyethylene liner. 
There are two openings that are anchored by rock and timber intake cribs; one located approximately 1,000 
feet from shore in 10 feet of water and the second located approximately 2,000 feet from shore in 17 feet 
of water. The rated capacity of the intake pipe is 8 million gallons per day at 2.52ft/sec. Control of zebra 
mussel colonization within the intake pipe is accomplished via chemical addition. Once the water enters the 
treatment, it takes 12 hours to complete the treatment cycle. 
 
During the process, at least 50,000 samples are collected and analyzed per year and fluoride, phosphate, 
and flocculant aides are added. The plant laboratory is certified by the State of Michigan to test for Total 
and Fecal Coliform bacteria. These are the primary indicator organisms for water quality, both for drinking 
and swimming/recreation. The facility also tests for chlorine (disinfectant), pH, hardness, alkalinity, 
turbidity, and fluoride. The State Drinking Water Laboratory also tests water samples for other possible 
contaminants as required. 
 
One 750 KVA diesel powered (1034 HP) generator is available to operate the entire water treatment plant. 
This generator will produce all of the necessary electricity to meet City needs during any power failure. The 
auxiliary generator is exercised quarterly. 
 
The treatment plant has a firm capacity of 6.0 million gallons per day with a maximum daily demand of 
3.04-million gallons per day. The average daily demand is 1.98-million gallons per day. There are also 80.6 
miles of water main within the entire system. 
 

Treated water storage is as follows: 
 

 1-million gallon ground storage at the Water Treatment Plant 

 750,000 gallons at Ninth Avenue elevated tower 

 750,000 gallons at North Industrial elevated tower. 

 500,000 gallons at Alpena Township M-32 elevated tower.  

 500,000 gallons at Alpena Township Piper Road elevated tower. 

 300,000 gallons at the Alpena Township US-23 South elevated tower 
 



 
 

 

  

Public Wastewater 
The original water recycling treatment plant became operational in 1953 and many of the treatment units 
remain in use today. In 1972, the plant was upgraded to improve pollutant removal capability. Using grant 
funds from the USEPA, secondary treatment was added to the facility. A biological treatment process called 
Activated Sludge was used to enhance removal of dissolved pollutants from the wastewater. This addition 
improved pollutant removal rates and the plant regularly achieves 90 to 95% pollutant removal efficiency. 
 
The Alpena Water Recycling Plant has a defined service area of 25-mile radius around the plant and serves 
4,798 customers in the City of Alpena and 2,013 customers in Alpena Township. The system consists of 69.3 
miles of sanitary wastewater lines and 11 lift stations. The treatment plant has an average design capacity of 
5.5 million gallons per day with a maximum pumping capacity of 7.2 million gallons per day. The average 
daily treatment is 2.3 million gallons per day.  
 
Preliminary treatment accomplishes the removal of screenings and grit from the raw wastewater. The 
removed grit is collected, stored, and disposed of by land filling. Primary Clarifiers accomplish about 15% to 
20% pollutant removal. Aeration reactors and final clarifiers aid in removing more bacteria. A Biosolids 
Application Program is in place, which utilizes the nutrient-rich residues to beneficially enrich soils for area 
farmers. Biosolids are also used to regenerate forest growth and to reclaim areas destroyed during 
industrial mining operations. 
 
Chlorine bleach is added to the treated wastewater after secondary treatment is complete. Any 
wastewater treatment process generates solids that must to stabilized and recycled. Two 300,000-gallon 
anaerobic digesters are used to treat the solid material generated by the Alpena Water Recycling Plant. 
A valuable byproduct of the anaerobic digestion process is methane gas. This energy source is used to 
fire the plant boiler and fuel a 4-cylinder engine that drives a raw wastewater pump. Utilization of 
methane gas from the digester saves the Utility about $15,000 per year in energy costs. 
 
Mercury Minimization: The Alpena Water Recycling Plant first implemented mercury minimization in 1986. 
The focus of the plan was to identify and eliminate mercury discharges from commercial and industrial 
sources. Utility personnel have assisted in the identification of numerous over-the-counter products that 
utilize mercury as a preservative. Once identified, mercury free products can be substituted.  
 
Industrial Pretreatment Program: The water recycling plant management staff regulates commercial and 
industrial wastewater discharges. Chemicals that could upset the biological processes at the plant must 
be strictly controlled. The indiscriminate discharge of metals and other toxins can also pass through the 
plant and enter the environment. Customers that have the potential to negatively impact plant 
processes are issued discharge permits and are inspected annually to insure compliance with limitations. 
 
Odor Control: The equipment and infrastructure necessary to transport and recycle wastewater creates 
conditions that are inherently prone to the creation of odors. Because of the plant’s close proximity to 
the City Marina, $1.5-million worth of odor control equipment was added to the facility as well as 
aesthetic upgrades. 
 
 
 
 



 
 

 

  

Utilities 
 
The City’s utility system includes private suppliers of electric, natural gas, telephone, solid waste disposal 
and cable television services, along with the publicly owned and operated City of Alpena water and 
wastewater systems. (Table 4.6)  
 

 
 

Solid Waste Disposal 
 
Alpena County is a member of the Montmorency-Oscoda-Alpena Solid Waste Management Authority 
(MOASWMA) The MOASWMA landfill in Montmorency County is the primary destination for the County’s 
solid waste. Collection of solid waste is available through private hauling companies and the City of Alpena 
is currently serviced by commercial firms. Curbside collection is the most common collection method with 
door to door pick up service provided in some instances. The City provides monthly pick-up (April-
November) of yard waste and processes the materials at its composting facility located at the City DPW 
Facility on Long Lake Avenue. 
 
Although the Lafarge Corporation owns and operates its own landfill, many other industries have found 
ways to recycle all or portions of their wastes. The Alpena City Water Recycling Plant produces 500 dry tons 
per year of sludge, all of which is used for different applications such as farm fields, forest regeneration and 
mine reclamation. It is the goal of the plant to keep all sludge out of the landfill. 
 
The Alpena Resource Recovery Program is administered by the Northeast Michigan Council of Governments 
(NEMCOG) and is overseen by the Alpena Resource Recovery Board that includes representation from 
various political jurisdictions. The program includes the Resource Recovery Facility (RRF) located on M-32, a 
leased facility directly across from the RRF plus a number of full-time drop off sites located in the City of 
Alpena and various other outlying areas. The primary funding source for the program is a $20 per household 
surcharge fee. The program accepts electronics, household hazardous waste, paper, tin, batteries, 
aluminum, plastic, cardboard, garbage, construction debris, mattresses, furniture, appliances, and motor oil. 